
TRUCK SPREADERTRUCK SPREADERTRUCK SPREADERTRUCK SPREADER

Owners
Manual

1602 CORPORATE DRIVE, P.O. BOX 67, WARRENSBURG, MISSOURI 64093  
PHONE 660-747-8183   FAX 660-747-8650

MODEL NO.
11730

Manufacturing quality lawn care equipment since 1945

Assembly
Replacement Parts

Made In The

USA

REV 08-086

Read and follow all 
Safety Precautions 
and Instructions 
before operating this 
equipment.

IMPORTANT

12000

swisherinc.com



 
 

The manufacturer’s warranty to the original consumer purchaser is:  This 
product is free from defects in materials and workmanship for a period 
of one (1) year from the date of purchase by the original consumer 
purchaser.  We will repair or replace, at our discretion, parts found to be 
defective due to materials or workmanship.  This warranty is subject to 
the following limitations and exclusions: 
 
 
1) Commercial Use The warranty period for any product used for 

commercial or rental is limited to ninety (90) days 
from the date of original purchase. 

 
2) Limitations This warranty applies only to products which have 

been properly assembled, adjusted, and operated 
in accordance with the instructions contained 
within this manual.  This warranty does not apply 
to any product of Swisher Mower Co., Inc., that 
has been subject to alteration, misuse, abuse, 
improper assembly or installation, or shipping 
damage. 

 
3) Exclusions Excluded from this warranty are normal wear, 

normal adjustments, and normal maintenance. 
 

LIMITED WARRANTY



Item # Part # Description
1 10113 Deflector - Spreader
2 NB505 Bolt - 5/16-18 X 1 1/2 HCC GR5 ZY
3 NB556 Washer - USS Flat, 5/16 ZY
4 NB579 Washer - Fender, 5/16 X 1 1/4 OD ZY
5 7825Z Bushing - Lift Bar
6 10051 Spring - Gate, 12V ATV Spreader
7 NB555 Washer - USS Flat, 1/2  ZY
8 10112TK Gate - Hopper
9 10111TK Bracket - Motor Support, Upper
10 NB181 Nut - Nyloc 5/16-18 ZY
18 10192 Washer - Nylon Retainer 5/16"
20 10975 Tank - Truck Spreader

Step 1:
Assemble the components as shown.
Use the Nylon Retainer Washer (18)
to hold the parts together.

Step 2:
Attach the assembly   
made in Step 1 to the  
tank (20) by sliding the 
bolts (2) up through the 
tank and placing a  
fender washer (4) over 
each bolt.  Thread a nut 
(10) over each bolt and 
tighten securely.

NOTE:  To change the amount of material being spread,
adjust the hopper gate by pulling on the handle
until the desired flow is attained.  A scale of one
to four has been provided with one being the
least amount, and four being the most.  Zero  
will seal the material from being distributed.



Item # Part # Description
9 10111TK Bracket - Motor Support, Upper
11 10114TK Bracket - Motor Support, Lower
12 10197 Bolt - Carriage 5/16-18 X 1 GR5
13 10117TK Shield - Spreader
14 3844 Knob - T, 5/16-18
15 15118 Motor - Spreader 12 VDC CW 2.5"
16 10118 Spinner - Distributor, Spreader

Step 3:
Remove the nuts and snap ring from
the motor and place the Lower Motor 
Support Bracket (11) over the Motor (15).
Thread the nuts onto the motor studs and 
tighten.  Slide the Spinner/Distributor (16)
over the motor shaft and replace roll pin.

Step 4:
Insert the 5/16” Carriage Bolts (12)
into the Lower Motor Bracket (11), 
through the Upper Motor Bracket (9),
and through the Spreader Shield (13).
Place the T-Knobs (14) on the bolts (12)
and tighten.  (The guide of the
Lower Bracket will slide up
through the slot in the Upper
Bracket).

NOTE:  To change the radius of 
material being spread, simply
loosen the T-Knobs and slide
the mechanism up (smaller 
radii) or down (larger radii).



Item # Part # Description
3 NB556 Washer - USS Flat, 5/16 ZY
10 NB181 Nut - Nyloc 5/16-18 ZY
21 10976TK Support - Weldment, LH; Truck Spreader
22 10979TK Support - Weldment RH; Truck Spreader
24 NB501 Bolt - 5/16-18 X 1 HCC GR5 ZY
25 NB579 Washer - Fender, 5/16 X 1 1/4 OD ZY GR2

Step 5:
Attach the Support Tube Weldments
(21 & 22) to the tank by inserting the
bolts (24) through the Washers (25) and 
the Weldments (21 & 22), and into the
holes on the side of the tank as shown.
Place a washer (3) over each bolt (24) on 
the inside of the tank and thread the nuts
(10) onto the bolts (24) and tighten securely.



Step 6:
Attach the Mounting Weldment (23) to the Spreader Assembly by 
putting the U-Bolts (26) over the Mounting Tubes (21 & 22) and into 
the holes on the Mounting Weldment (23).  Mount the Support 
Weldment (27) onto the rear of the Mount Weldment (23) and place
the Washers (27) onto the Bolts (26) as shown and thread the Nuts (10) 
in place.  Making sure that the support tubes are resting on the lip 
provided, tighten the nuts, securing the Mounting Weldment (23) and 
Support Weldment (27) to the Spreader Assembly.

Item # Part # Description
10 NB181 Nut - Nyloc 5/16-18 ZY
23 10981TK Mount - Weldment; Truck Spreader
25 NB579 Washer - Fender, 5/16 X 1 1/4 OD ZY GR2
26 9855 Bolt - U, Sq 3/8-16 x 1 5/8" x 2 1/2"
27 11728TK Support - Weldment; Truck Spreader

10176 Lid - Tank
10531 Adapter - Kit, 12 Volt 





swisherinc.com

MANUFACTURING  QUALITY  LAWN  CARE  EQUIPMENT  SINCE  1945

WHEN ORDERING PARTS, PLEASE HAVE THE
FOLLOWING INFORMATION AVAILABLE:

*  PRODUCT – ________________
*  SERIAL NUMBER - _______________
*  MODEL NUMBER - _______________

TYPE - _______________
*  PART NUMBER WITH PAINT CODE

*  PART DESCRIPTION

TELEPHONE - 1-800-222-8183
FAX - 1-660-747-8650

SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.
1602 CORPORATE DRIVE

P.O. BOX 67
WARRENSBURG,  MO 64093

Owner’s 
Manual 
Model Numbers 

Truck
Spreader

11730

IMPORTANT
Read  and follow all 
Safety Precautions 
and  Instructions 

Before Operating this 
Equipment.


	Parts Listing                   Deflector Assembly
	Motor Parts Listing         Support Brackets            Spinner Assembly
	Tank Support Weldment Parts Listing
	Mount Weldment Assembly Parts
	Spreading Chart

